
 
 
 
 

® 

SDX-102 
SNOW REMOVAL 

Published: 05/15              S/N: B10210486510 – B10210580702 inclusive             Part No. B102-010P 

PARTS MANUAL 
 

An Operators Manual with IMPORTANT Safety, Assembly, 
Operation and Maintenance information was packaged with this 
Parts Manual during   final   inspection at the factory.   If the 
Operators Manual is missing at any time, please contact Schulte 
Industries Ltd. at (306) 287-3715 to receive your free replacement 
manual. 

 

 
 

Schulte Industries Ltd. 
PO Box 70 
Englefeld  Saskatchewan 
Canada S0K 1N0 
Tel. (306) 287-3715 
Fax. (306) 287-3355 
Parts Fax. (306) 287-4066 
Email: info@schulte.ca 

 
 

¡ATENCIÓN! 
LEA EL INSTRUCTIVO 

 
 
 

Si No Lee Ingles, Pida 
Ayuda a Alguien 

Que Se Lo Lea Para Que le 
Traduzca Las 

Medidas de Seguridad 

Web: www.schulte.ca  © 2011 Alamo Group 



Parts Ordering  Guide 
 
The following instructions are offered to help eliminate delay and error in processing purchase 
orders for the equipment in this section. 

 
1. The Purchase Order must include the name and address of the person or organization ordering 
the parts, who should be charged, and if possible, the serial number of the machine for which 
the parts were ordered. 

 
2. The Purchase Order must clearly list the quantity of each part, the complete and correct part 
number, and the description of the part. 

 
3. Schulte Industries Ltd reserves the right to substitute parts where applicable. 

 
4. Schulte Industries Ltd reserves the right to change prices without prior notice. 

 
NOTE:   Please refer to the Safety Section in the front of the Operators Manual for the proper 

Part Number when ordering Replacement Safety Decals. Safety decals are available 
free of charge from the Schulte Parts Department. 

 
NOTE:   If the Operators Manual does not accompany this Parts Manual please obtain one, free 

of charge from the Schulte Parts Department. DO NOT operate this implement unless 
you READ, UNDERSTAND, and FOLLOW the Safety and Operation instructions 
contained in the Operators Manual 

 
NOTE:   Please note that the appearance of some parts may vary from the artwork shown in 

the Manual. 
 

For maximum safety and to guarantee optimum product reliability, always use 
genuine Schulte Parts. The use of inferior replacement parts may cause premature 
or catastrophic failure, which could result in serious injury or death. 
Direct any questions regarding parts to: 

 
Schulte Industries Ltd ® 

P.O. Box 70 
Englefeld, Saskatchewan 

Canada S0K 1N0 
Phone: (306)-287-3715 

Parts Fax: (306) 287-4066 
Email: info@schulte.ca 

 
 
 
 
 
 
 

® 



PART NAME INDEX

SDX-102 - FRONT VIEW - REV 2015-05................................................................................................................................................... 4

SDX-102 - REAR VIEW - REV 2015-05...................................................................................................................................................... 6

SDX-102 - GEARBOX VIEW - REV 2015-05............................................................................................................................................. 8

SDX-102 - 1000 RPM GEARBOX OPTION - REV 2015-05.................................................................................................................... 10

SDX-102 - CROSS SHAFT - REV 2012-03............................................................................................................................................... 12

SDX-102 - HEAVY DUTY CHUTE, B110-270 - REV 2015-05............................................................................................................... 14

SDX-102 - TRUCK LOADING CHUTE, B110-280 - REV 2011-01......................................................................................................... 16

SDX-102 - GRAIN SHIELD, TRUCK LOADING CHUTE - REV 2015-12............................................................................................. 18

SDX-102 - CHUTE EXTENSION KIT, B110-290 - REV 2010-10........................................................................................................... 20

SDX-102 - CHUTE HYDRAULICS - REV 2012-03.................................................................................................................................. 22

SDX-102 - HYDRAULICS - REV 2015-05................................................................................................................................................ 24

SDX-102 - HYDRAULIC CYLINDER 100-2045 - REV 2010-10............................................................................................................. 26

SDX-102 - DRIVELINE, G9, 340-924 (540 RPM STANDARD DRIVELINE) - REV 2014-10.............................................................. 28

SDX-102 - DRIVELINE, G9, 340-927 (540 RPM EXTENDED DRIVELINE) - REV 2014-10.............................................................. 30

SDX-102 - DRIVELINE, G9, 340-928 (1000 RPM GEARBOX OPTION) - REV 2014-10..................................................................... 32

SDX-102 - DRIVELINE, G9, 340-932 (1000 RPM, 6 SPLINE) - REV 2016-07....................................................................................... 34

SDX-102 - T-BOX, 330-675 - REV 2014-07.............................................................................................................................................. 36

SDX-102 - GEARBOX, 330-680, 1000 RPM - REV 2014-07.................................................................................................................... 38

SDX-102 - IDLER PROP - REV 2015-05................................................................................................................................................... 40

SDX-102 - GAGE WHEEL OPTION, B890-300 - REV 2009-08.............................................................................................................. 42

SDX-102 - CE FLIP SHIELD - REV 2016-08............................................................................................................................................ 43

©2009 Alamo Group Inc. Parts Section -3

SDX-102 REV 2015-05



SDX-102 - FRONT VIEW - REV 2015-05

©2009 Alamo Group Inc. Parts Section -4

SDX-102 REV 2015-05



SDX-102 - FRONT VIEW - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 B102-102 1 MAIN HOUSING

2 B801-131 1 FAN 4 PADDLE 9600 SPLINED

3 255-005 1 LOCKWASHER, 5/8"

4 250-095 1 BOLT, 5/8 X 1-1/2 UNC, GR5, PLATED

5 250-057 4 BOLT, 1/2 X 2 UNC, GR5, PLATED,

6 250-069 12 CARRIAGE BOLT, 1/2 X 1-1/2 UNC, GD#5,

7 B801-109 1 BLADE, 9600 SNOW BLOWER, 3/8" X 4" X 95-1/4"

8 270-007 28 LOCKNUT, 1/2 UNC, PLATED

9 352-500 2 FLANGE COMPLETE, 1-3/8 BORE, LOCK COLLAR, RELUBE

10 B103-105 1 AUGER ASSEMBLY

11 352-101 1 FLANGE BEARING, 2" BORE, COMPLETE

12 312-864 1 SPROCKET,80Q32 TAPERED BORE X 1/2" KEYWAY

13 312-835 1 BUSHING, SPLIT TAPERED Q1, 2" BORE X 1/2" K/W,

14 902-012 1 KEY, 1/2 X 1/2 X 2-3/16

15 255-013 8 LOCKWASHER, 3/8"

16 250-010 3 BOLT, 5/16" X 2" UNC GR5

17 310-816 1 ROLLER CHAIN #80-1R 75"LG 9600

18 311-801 1 CONNECTOR LINK, ANSI #80-1, SINGLE

19 311-802 2 OFFSET LINK, ANSI #80-1, SINGLE

20 B103-127 1 CHAIN CASE COVER PLATE

21 250-018 5 BOLT, 3/8" X 1" UNC GR5

22 250-017 5 BOLT 3/8 X 3/4 UNC GR5 PLATED

23 270-017 5 LOCKNUT, 3/8 UNC, PLATED

24 250-059 4 BOLT, 1/2 "X 1-1/2" UNC, GR5 PLATED

26 250-060 4 BOLT, 1/2" X 1-3/4" UNC GR5 PLATED

27 B103-129 1 CHAIN CASE BEARING MOUNT

28 80-80 1 AUGER SPROCKET ASSEMBLY, C/W BUSHING

29 S000-110 1 SMV SIGN

30 B890-138 1 PLATE BOLT ON SMV SIGN

31 270-025 2 LOCKNUT, 1/4 UNC, PLATED

32 256-018 2 WASHER, 1/4"

33 250-0021 2 BOLT, 1/4" X3/4" NC GR5

34 256-017 2 WASHER, 3/8"

35 B103-135 1 SPACER PLATE

36 250-060 4 BOLT, 1/2 X 1-3/4 UNC, GR5, PLATED,

37 B102-115 1 LEFT SIDE PLATE, SDX-102

38 B102-116 1 RIGHT SIDE PLATE, SDX-102

39 250-115 6 BOLT, 3/4" X 2" UNC GR5 PLATED

40 270-001 5 LOCKNUT 3/4 UNC PLATED

41 255-003 1 LOCKWASHER, 3/4"

©2009 Alamo Group Inc. Parts Section -5

SDX-102 REV 2015-05



SDX-102 - REAR VIEW - REV 2015-05

ITEM PART NO. QTY. DESCRIPTION
1 B102-102 1 SDX-102 MAIN HOUSING

2 B880-131 2 SKID SHOE

3 300-0011 2 TOP LINK PIN, CAT 0, 5/8" DIA. X 3" USEABLE LENGTH

4 232-080 1 DROP LEG

5 302-045 1 QUICK PIN, 1/2" X 3" UL X 1-1/2"

©2009 Alamo Group Inc. Parts Section -6

SDX-102 REV 2015-05



SDX-102 - REAR VIEW - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
6 300-010 5 LINCH PIN, 7/16" STANDARD

7 300-016 1 TOP LINK PIN, 1" X 3-9/16" UL

8 300-021 2 LOWER LINK PIN, 1-1/8" X 4-3/4" UL

9 262-006 2 ROLL PIN, 3/8" X 2"

10 B102-130 1 TOP ARM WELDMENT

11 B102-132 2 3PT TOP LINK PLATE

12 B102-131 2 3PT HITCH BRACE

13 B965-207 1 STAKE ARM LEFT

14 B965-208 1 STAKE ARM RIGHT

15 257-062 6 LOCKING FLANGE NUT, 5/8"

16 250-093 6 BOLT, 5/8" X 1-3/4"

17 250-122 4 BOLT, 1" X 5"

18 250-1291 1 BOLT, 1" X 6-1/2"

19 270-002 5 LOCKNUT, 1"

20 250-090 2 BOLT, 5/8" X 2" UNC, GR5, PLATED

21 270-004 6 LOCKNUT, 5/8" UNC, PLATED

22 250-002 2 BOLT, 1/4" X 1" UNC GR5 PLATED

23 256-018 2 WASHER, 1/4"

24 280-201 1 PLASTIC MANUAL STORAGE CANNISTER

25 270-025 2 LOCKNUT, 1/4" UNC, PLATED

26 251-153 2 PHILLIPS MACHINESCREW, 10-24 X 1/2"

27 233-063 1 DRAW LATCH, T-HANDLE, LARGE

28 270-028 4 LOCKNUT, 10-24, NYLOCK

29 251-151 2 PHILLIPS MACHINESCREW, 10-24 X 3/4"

30 B102-121 1 FLIP SHIELD

31 250-0457 1 BOLT, 1/2" X 7-1/2"

32 270-007 1 LOCKNUT, 1/2"

33 B890-137 4 CHUTE RETAINER SLEEVE

34 363-014 4 BRONZE BUSHING, 0.625" ID X 1.0" OD X 1.25" L.G.

35 256-006 4 WASHER, 5/8"

36 250-086 4 BOLT, 5/8" X 3-1/2" UNC, GR5, PLATED

37 250-023 1 BOLT, 3/8" X 1-3/4" UNC, GR5, PLATED

38 C000-001 1 HOSE AND TUBE CLAMP, 1/2"

39 256-017 1 WASHER, 3/8"

40 270-017 1 LOCKNUT, 3/8" UNC, PLATED

41 256-063 4 MACHINE BUSHING, 5/8" X 1-1/8" X 16GA.

42 B102-141 1 LEFT ARM, CAT 2 & 3

B102-142 1 RIGHT ARM, CAT 2 & 3

43 B110-114 2 SPACER

44 CF01-308 2 LOWER PIVOT PIN

©2009 Alamo Group Inc. Parts Section -7

SDX-102 REV 2015-05



SDX-102 - GEARBOX VIEW - REV 2015-05

©2009 Alamo Group Inc. Parts Section -8

SDX-102 REV 2015-05



SDX-102 - GEARBOX VIEW - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 330-675 1 T-BOX 540 RPM

2 B103-123 1 SFT GUARD MOUNT PLATE

3 341-6242 1 SFT COUNTER CONE, 252 MM X 210 MM LONG

4 250-019 6 BOLT, 3/8" X 1-1/4" UNC GR5 PLATED

5 256-017 6 WASHER, 3/8"

6 250-017 2 BOLT, 3/8" X 3/4"

7 257-059 10 LOCKING FLANGE NUT, 3/8"

8 270-007 4 LOCKNUT, 1/2", UNC, PLATED

9 B102-134 2 DRIVESHAFT RETAINING BRACKET

10 B102-133 2 DRIVESHAFT HANGING BRACKET

11 250-018 6 BOLT, 3/8" X 1" UNC GR5

12 B960-121 1 TOP COVER CHUTE SHIELD

13 255-009 13 LOCKWASHER, 1/2"

14 250-063 13 BOLT, 1/2" X 1" UNC GR5 PLATED

15 250-0021 1 BOLT, 1/4" X 3/4" NC GR5

16 255-017 1 LOCKWASHER, 1/4"

17 B890-144 1 DRIVE PINION, CHUTE

18 255-013 4 LOCKWASHER, 3/8"

19 250-060 4 BOLT, 1/2" X 1-3/4" UNC GR5 PLATED

20 B965-145 1 CHUTE MOTOR MOUNT ASSEMBLY

21 116-103 1 HYDRAULIC MOTOR

117-971 1 SEAL KIT FOR 116-103 HYD. MOTOR (NOT SHOWN)

22 117-013 1 WOODRUFF KEY #808

23 108-073 2 ADAPTER, 7/8-14 ORB MALE(#10) X 9/16-18 JIC MALE(#6)

24 B102-135 2 DRIVELINE GUARD PLATE

25 256-011 4 WASHER, 1/2"

26 B102-136 1 GEARBOX MOUNT PLATE

©2009 Alamo Group Inc. Parts Section -9

SDX-102 REV 2015-05



SDX-102 - 1000 RPM GEARBOX OPTION - REV 2015-05

©2009 Alamo Group Inc. Parts Section -10

SDX-102 REV 2015-05



SDX-102 - 1000 RPM GEARBOX OPTION - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 330-680 1 1.84:1 REDUCTION GEARBOX

2 341-6242 1 SFT COUNTER CONE 252MM X 210MM LG

3 251-0060 4 BOLT, M10 X 20 MM PLATED

4 255-011 4 LOCKWASHER, 7/16"

5 256-017 4 WASHER, 3/8"

©2009 Alamo Group Inc. Parts Section -11

SDX-102 REV 2015-05



SDX-102 - CROSS SHAFT - REV 2012-03

©2009 Alamo Group Inc. Parts Section -12

SDX-102 REV 2015-05



SDX-102 - CROSS SHAFT - REV 2012-03

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 590-1746 1 CHAIN CASE OUTER SIDE PLATE

2 270-001 1 LOCKNUT, 3/4" UNC, PLATED

3 256-061 1 MACHINE BUSHING, 3/4" ID X 1-1/4" OD X 18 GA.

4 256-060 6 MACHINE BUSHING, 3/4" ID X 1-1/4" OD X 10 GA.

5 313-801 1 IDLER SPROCKET, STEEL,11T#80, 3/4" ID

6 256-0552 4 MACHINE BUSHING, 1-1/2" X 2-1/4" X 10 GA.

7 256-058 3 MACHINE BUSHING, 1-1/4" X  2-1/4"X 10 GA.

8 B890-122 1 WASHER, 3-1/4" X 1-9/32" X 3/8"

9 228-014 1 TORSION SPRING, 0.375 WIRE, 74 DEGREE ENDS

10 B965-130 1 IDLER ARM, TORSION SPRING

11 250-113 1 BOLT, 3/4" X 3-1/2" UNC GR5, PLATED

12 250-059 6 BOLT, 1/2" X 1-1/2" UNC, GR5, PLATED

13 B890-178 1 SPRING TENSION PIVOT

14 271-011 1 COTTER PIN, 1/4" X 2-1/2"

15 273-006 2 GREASE NIPPLE SELF-TAP 1/4-28

16 270-007 10 LOCKNUT, 1/2" UNC, PLATED

17 B103-129 1 CHAIN CASE BEARING MOUNT

18 250-060 4 BOLT, 1/2" X 1-3/4" UNC, GR5, PLATED

20 352-500 1 FLANGE BEARING, 1-3/8" LOCKCOLLAR

21 270-017 1 LOCKNUT, 3/8" UNC, PLATED

22 80-80 1 AUGER SPROCKET ASSEMBLY, C/W BUSHING

23 41-42 1 SHEAR PLATE AND HUB,  1-1/2" X 3/8" K/W

24 257-032 2 NUT, 3/8", UNC

25 268-001 2 SET SCREW, 3/8" X 1-1/4" UNC, SQUARE HEAD

26 903-004 1 KEY, 3/8" X 3/8" X 2", C1018

27 250-024 1 BOLT, 3/8" X 2" UNC, GR2

28 B103-112 1 AUGER DRIVE SHAFT

29 363-016 2 BUSHING, BRASS, 1.5" X 1.75" X 1.50" LG, COMES WITH 80-80

©2009 Alamo Group Inc. Parts Section -13

SDX-102 REV 2015-05



SDX-102 - HEAVY DUTY CHUTE, B110-270 - REV 2015-05

©2009 Alamo Group Inc. Parts Section -14

SDX-102 REV 2015-05



SDX-102 - HEAVY DUTY CHUTE, B110-270 - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 B890-111 1 OUTER CHUTE DEFLECTOR ASSEMBLY

2 B890-109 1 OUTER CHUTE DEFLECTOR PIN

3 623-020 1 CHUTE DEFLECTOR PIN

4 B890-118 1 INNER CHUTE DEFLECTOR, 2 X 6

13 250-086 4 BOLT, 5/8" X 3-1/2" UNC, GR5, PLATED

14 256-063 4 MACHINE BUSHING, 5/8" ID X 1-1/8" OD X 16 GA

15 363-014 4 BRONZE BUSHING, .625 ID X 1.0 OD X 1.25 L.G.

16 B890-137 4 CHUTE RETAINER SLEEVE

17 270-004 4 LOCKNUT, 5/8" UNC, PLATED

18 251-0083 3 BRASS SLOTTED FLAT MACHINE SCREW, 1/4-20 X 1-1/4

19 B890-157 3 CHUTE RETAINER RING, UHMW

20 256-018 3 WASHER, 1/4"

21 270-025 3 LOCKNUT, 1/4" UNC, PLATED

22 270-017 4 LOCKNUT, 3/8" UNC, PLATED

23 256-014 4 MACHINE BUSHING, 7/16" X 1-1/2" X 16 GA

24 B890-114 1 FRONT SHEILD , CHUTE

25 271-005 8 COTTER PIN, 3/16" X 1-1/2"

26 256-003 10 WASHER, 3/4" ID X 1.5" OD

27 B890-113 2 DOUBLE CHUTE LINK

28 B890-110 1 HEAVY DUTY CHUTE W/GEAR

29 B890-176 2 TOP CONNECTOR LINK, CHUTE

30 B890-175 2 BOTTOM CONNECTOR LINK, CHUTE

31 256-006 4 WASHER, 5/8"

B110-270 - HEAVY DUTY CHUTE

©2009 Alamo Group Inc. Parts Section -15

SDX-102 REV 2015-05



SDX-102 - TRUCK LOADING CHUTE, B110-280 - REV 2011-01

©2009 Alamo Group Inc. Parts Section -16

SDX-102 REV 2015-05



SDX-102 - TRUCK LOADING CHUTE, B110-280 - REV 2011-01

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 270-004 4 LOCKNUT, 5/8" UNC PLATED

2 B890-188 2 SPACER, 10GA, TRUCK LOADING CHUTE

3 B890-137 4 CHUTE RETAINER SLEEVE

4 363-014 4 BRONZE BUSHING, .625 ID X 1.0 OD X 1.25 L.G.

5 270-017 9 LOCKNUT, 3/8 UNC, PLATED

6 256-017 9 WASHER, 3/8"

7 B110-123 3 TOP UHMW WEAR STRIP

8 B110-124 1 UPPER UHMW MOUNT, REAR

9 250-020 11 BOLT, 3/8" X 1-1/2" UNC GR5 PLATED

10 B110-125 1 UPPER UHMW MOUNT, FRONT

11 250-086 4 BOLT, 5/8" X 3-1/2" UNC GR5 PLATED

12 271-005 8 COTTER PIN, 3/16 X 1-1/2

13 256-003 10 WASHER, 3/4" ID X 1-1/2" OD

14 B890-109 1 OUTER CHUTE DEFLECTOR PIN

15 B890-111 1 OUTER CHUTE DEFLECTOR ASSEMBLY

16 B890-113 2 DOUBLE CHUTE LINK

17 623-020 1 CHUTE DEFLECTOR PIN

18 B890-118 1 INNER CHUTE DEFLECTOR, 2 X 6

19 B890-115 1 TRUCK LOADING CHUTE

20 270-025 3 LOCKNUT, 1/4" UNC PLATED

21 256-018 3 WASHER, 1/4"

22 B890-157 3 CHUTE RETAINER RING, UHMW

23 251-0084 3 BRASS SLOTTED FLAT MACHINE SCREW1/4-20 X 1-1/2

24 108-110M 1 RESTRICTED ADAPTER, 10 MORB TO 8 MJIC, DRILLED

25 108-111 1 ADAPTER, 8FJIC TO 6MJIC

26 C000-001 2 HOSE & TUBE CLAMP, 1/2"

B110-280 - TRUCK LOADING CHUTE

©2009 Alamo Group Inc. Parts Section -17

SDX-102 REV 2015-05



SDX-102 - GRAIN SHIELD, TRUCK LOADING CHUTE - REV 2015-12

©2009 Alamo Group Inc. Parts Section -18

SDX-102 REV 2015-05



SDX-102 - GRAIN SHIELD, TRUCK LOADING CHUTE - REV 2015-12

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 B890-180 1 FRONT SHIELD

2 B890-285 1 TOP SHIELD

3 250-061 2 BOLT, 1/2" X 1-1/4" UNC GR5

4 255-009 1 LOCKWASHER, 1/2"

5 256-011 2 WASHER, 1/2"

6 270-007 1 LOCKNUT, 1/2"

B110-285 - GRAIN SHEILD, TRUCK LOADING CHUTE (COMPLETE KIT)

©2009 Alamo Group Inc. Parts Section -19

SDX-102 REV 2015-05



SDX-102 - CHUTE EXTENSION KIT, B110-290 - REV 2010-10

©2009 Alamo Group Inc. Parts Section -20

SDX-102 REV 2015-05



SDX-102 - CHUTE EXTENSION KIT, B110-290 - REV 2010-10

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 B890-187 1 SHIELD, CHUTE EXTENSION

2 256-017 3 WASHER, 3/8"

3 270-017 3 LOCKNUT, 3/8 UNC, PLATED

4 B890-186 1 CHUTE EXTENSION, 36"

5 250-090 4 BOLT, 5/8 X 2 UNC, GR5, PLATED

6 111-120 2 HYD. HOSE 3/8" X 37", 8MJIC X 8FJIC, FLIPPER HOSE

7 270-004 4 LOCKNUT, 5/8 UNC, PLATED

8 256-011 4 WASHER, 1/2, AS TYPE A, 9/16 IDX1-3/8 ODX.109,

9 116-103 1 HYD. MOTOR, CHAR-LYNN "H", 7.3 CU IN. 4-BOLT

117-971 1 SEAL KIT FOR 116-103 HYD MOTOR (NOT SHOWN)

10 B965-145 1 CHUTE MOTOR MOUNT ASSEMBLY

11 255-013 4 LOCKWASHER, 3/8"

12 250-018 4 BOLT, 3/8 X 1 UNC, GR5

13 B890-144 1 DRIVE PINION, CHUTE

14 255-017 1 LOCKWASHER, 1/4"

15 250-0021 1 1/4 X3/4 NC GR 5 HCS, YZ

16 B960-121 1 TOP COVER CHUTE SHIELD

17 250-063 1 BOLT, 1/2 X 1 UNC, GR5, PLATED,

18 255-009 1 LOCKWASHER, 1/2

19 257-045 1 INSERT, 1/2-13, .063- .200 GRIP RANGE

20 250-060 4 BOLT, 1/2 X 1-3/4 UNC, GR5, PLATED,

21 270-007 4 LOCKNUT, 1/2 UNC, PLATED

22 111-372 2 HYD HOSE 1/4" X 37" 6 MJIC X 6 FJIC, ROTATOR HOSE

B110-290 - CHUTE EXTENSION KIT

©2009 Alamo Group Inc. Parts Section -21

SDX-102 REV 2015-05



SDX-102 - CHUTE HYDRAULICS - REV 2012-03

©2009 Alamo Group Inc. Parts Section -22

SDX-102 REV 2015-05



SDX-102 - CHUTE HYDRAULICS - REV 2012-03

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 100-2045 1 CYLINDER 2X6 20TX06-112

2 256-001 2 WASHER, 1", 1-1/16" ID X 2" OD SAE

3 108-043 2 ELBOW, 90, 3/4-16 ORB MALE X 3/4-16 JIC MALE

4 C000-006 1 RESTRICTOR, SCREW IN, MALE ORB, 1/16" HOLE

5 302-015 2 CLEVIS PIN, 1 X 2-7/8" USEABLE, ZINC DI-CHROMATE

6 271-005 3 COTTER PIN, 3/16" X 1-1/2"

7 111-366 1 HYD. HOSE 3/8" X 115", 8FJIC X 8MORB CW PIONEER END (HEAVY DUTY CHUTE)

111-332 1 HYD. HOSE, 3/8 X 183", 8 FJIC X 8 MORB W/ PIONEER END (TRUCK LOADING CHUTE)

8 111-366 1 HYD. HOSE 3/8" X 115", 8FJIC X 8MORB CW PIONEER END (HEAVY DUTY CHUTE)

111-343 1 HYD. HOSE 3/8"X178", 8FJICX8MJIC, ORB PIONEER (TRUCK LOADING CHUTE)

9 250-012 1 BOLT, 5/16" X 1-3/4" UNC GR5 PLATED

10 124-0133 1 DOUBLE HOSE CLAMP TOP PLATE, 3/8" HOSE

11 124-0132 1 DOUBLE HOSE CLAMP PAIR, PLASTIC 3/8" HOSE

12 B110-104 1 HOSE ORGANIZER, SNOW BLOWER

13 B110-113 1 HYDRAULIC HOSE HOLDER, COMPLETE (INCLUDES REF #`S 9-12)

14 B960-121 1 TOP COVER CHUTE SHIELD

15 250-063 1 BOLT, 1/2" X 1" UNC GR5 PLATED

16 255-009 1 LOCKWASHER, 1/2"

17 250-0021 1 BOLT, 1/4" X 3/4" NC GR5

18 255-017 1 LOCKWASHER, 1/4"

19 B890-144 1 DRIVE PINION, CHUTE

20 250-060 4 BOLT, 1/2 X 1-3/4 UNC, GR5, PLATED

21 B965-145 1 CHUTE MOTOR MOUNT ASSEMBLY

22 250-018 4 BOLT, 3/8" X 1" UNC GR5

23 255-013 4 LOCKWASHER, 3/8"

24 256-006 1 WASHER, 5/8"

25 116-103 1 HYD. MOTOR, CHAR-LYNN "H", 7.3 CU IN. 4-BOLT

117-971 1 SEAL KIT FOR 116-103 HYD MOTOR (NOT SHOWN)

26 117-013 1 WOODRUFF KEY #808

27 108-073 2 ADAPTER, 7/8-14 ORB MALE(#10) X 9/16-18 JIC MALE(#6)

28 256-011 4 WASHER, 1/2"

29 270-007 4 LOCKNUT, 1/2", UNC PLATED

©2009 Alamo Group Inc. Parts Section -23

SDX-102 REV 2015-05



SDX-102 - HYDRAULICS - REV 2015-05

©2009 Alamo Group Inc. Parts Section -24

SDX-102 REV 2015-05



SDX-102 - HYDRAULICS - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 116-103 1 HYD. MOTOR, CHAR-LYNN "H", 7.3 CU IN. 4-BOLT

117-971 1 SEAL KIT FOR 116-103 HYD MOTOR (NOT SHOWN)

2 108-073 2 ADAPTER, 7/8-14 ORB MALE(#10) X 9/16-18 JIC MALE(#6)

3 111-367 2 HYDRAULIC HOSE 1/4 X 90.5 6FJIC X 8MORB

©2009 Alamo Group Inc. Parts Section -25

SDX-102 REV 2015-05



SDX-102 - HYDRAULIC CYLINDER 100-2045 - REV 2010-10

©2009 Alamo Group Inc. Parts Section -26

SDX-102 REV 2015-05



SDX-102 - HYDRAULIC CYLINDER 100-2045 - REV 2010-10

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 101-192 1 CLEVIS CAP, 2"

2 101-193 1 ROD CAP, 2"

3 101-194 1 PISTON/ROD ASSEMBLY, 2X6

4 101-194 1 PISTON/ROD ASSEMBLY, 2X6

5 101-195 1 TUBE, 2X6

6 101-196 4 TIE ROD

16 101-322 1 SET SCREW

17 101-294 1 ROD CLEVIS

20 257-036 4 NUT, 5/16", UNC

21 101-115 1 SEAL KIT, 2X6

100-2045 - COMPLETE CYLINDER

©2009 Alamo Group Inc. Parts Section -27

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-924 (540 RPM STANDARD DRIVELINE) - REV 2014-10

©2009 Alamo Group Inc. Parts Section -28

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-924 (540 RPM STANDARD DRIVELINE) - REV 2014-10

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-0841 1 YOKE Q.D.1-3/8Z 6 SPL.SIZE 8

2 341-902 2 CROSS KIT #9

5 341-7690 1 YOKE, OUTER TUBE

8 341-0804 1 SPRING DOWEL

12 341-788 1 OUTER TUBE

13 341-777 1 INNER TUBE

16 341-8017 1 FLEXIBLE PIN

17 341-08050 1 YOKE, INNER TUBE

21 341-8174 1 SHEAR YOKE ASSEMBLY

25 341-80014 2 BELL

26 341-80010 1 RING FOR OUTER BELL

28 341-60020 6 SCREW

32 341-80013 1 RING FOR INNER BELL

40 341-0613 2 SAFETY SHIELD CHAINS

45 341-0815 1 GREASE RING NUT

51 341-8175H 1 SPRING QUICK CONNECT KIT

71 341-653 1 GREASE NIPPLE

72 341-80063 1 TAPERED PIN KIT

73 341-705 1 SHEAR PIN, M10 X 50, CLASS 8.8 W/ NUT (PACKAGE OF 5)

97 341-80551 1 COMPLETE SHIELD 340-924

340-924 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -29

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-927 (540 RPM EXTENDED DRIVELINE) - REV 2014-10

©2009 Alamo Group Inc. Parts Section -30

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-927 (540 RPM EXTENDED DRIVELINE) - REV 2014-10

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-0841 1 YOKE Q.D.1-3/8Z 6 SPL.SIZE 8

2 341-902 2 CROSS KIT #9

5 341-7690 1 YOKE, OUTER TUBE

8 341-0804 1 SPRING DOWEL

12 341-7880 1 OUTER TUBING

13 341-7770 1 INNER TUBE

16 341-8017 1 FLEXIBLE PIN

17 341-08050 1 YOKE, INNER TUBE

21 341-8174 1 SHEAR YOKE ASSEMBLY

25 341-80014 2 BELL

26 341-80010 1 RING FOR OUTER BELL

28 341-60020 6 SCREW

32 341-80013 1 RING FOR INNER BELL

45 341-0815 1 GREASE RING NUT

51 341-8175H 1 SPRING QUICK CONNECT KIT

71 341-653 1 GREASE NIPPLE

72 341-80063 1 TAPERED PIN KIT

73 341-705 1 SHEAR PIN, M10 X 50, CLASS 8.8 W/ NUT (PACKAGE OF 5)

97 341-80552 1 COMPLETE SHIELD KIT 340-927

340-927 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -31

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-928 (1000 RPM GEARBOX OPTION) - REV 2014-10

©2009 Alamo Group Inc. Parts Section -32

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-928 (1000 RPM GEARBOX OPTION) - REV 2014-10

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-8172H 1 YOKE Q.D.#8 H/D 1-3/8 Z21

2 341-902 2 CROSS KIT #9

13 341-777 1 INNER TUBE 18-5/8"

14 341-7881 1 YOKE AND CARDAN TUBE

16 341-8017 1 FLEXIBLE PIN

17 341-08050 1 YOKE INNER

21 341-8174 1 SHEAR YOKE ASSY #8 1-3/4Z20

25 341-80014 2 BELL

26 341-80010 1 RING FOR OUTER BELL

28 341-60020 6 SCREW

32 341-80013 1 RING FOR INNER BELL

45 341-0815 1 GREASE RING NUT

51 341-8175H 1 BALL COLLAR KIT

71 341-653 1 GREASE NIPPLE

72 341-80063 1 TAPERED PIN KIT

73 341-705 1 SHEAR PIN, M10 X 50, CLASS 8.8 W/ NUT (PACKAGE OF 5)

97 341-80553 1 COMPLETE SHIELD KIT 340-928

340-928 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -33

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-932 (1000 RPM, 6 SPLINE) - REV 2016-07

©2009 Alamo Group Inc. Parts Section -34

SDX-102 REV 2015-05



SDX-102 - DRIVELINE, G9, 340-932 (1000 RPM, 6 SPLINE) - REV 2016-07

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-0841 1 YOKE Q.D.1-3/8Z 6 SPL.SIZE 8

2 341-902 2 CROSS KIT #9

13 341-777 1 INNER TUBE 18-5/8"

14 341-7881 1 YOKE AND CARDAN TUBE

16 341-8017 1 FLEXIBLE PIN

17 341-08050 1 YOKE INNER

21 341-8174 1 SHEAR YOKE ASSY #8 1-3/4Z20

25 341-80014 2 BELL

26 341-80010 1 RING FOR OUTER BELL

28 341-60020 6 SCREW

32 341-80013 1 RING FOR INNER BELL

45 341-0815 1 GREASE RING NUT

51 341-8175H 1 BALL COLLAR KIT 341-8172H

71 341-653 1 GREASE NIPPLE

72 341-80063 1 TAPERED PIN KIT

73 341-705 1 SHEAR PIN, M10 X 50, CLASS 8.8 W/ NUT (PACKAGE OF 5)

97 341-80553 1 COMPLETE SHIELD KIT 340-932

340-932 1 COMPLETE DRIVELINE

©2009 Alamo Group Inc. Parts Section -35

SDX-102 REV 2015-05



SDX-102 - T-BOX, 330-675 - REV 2014-07

©2009 Alamo Group Inc. Parts Section -36

SDX-102 REV 2015-05



SDX-102 - T-BOX, 330-675 - REV 2014-07

Continued...

ITEM PART NO. QTY. DESCRIPTION
2 331-7350 1 330-675 CAP

3 331-7351 1 330-675 TOP CAP

4 331-7352 1 330-675 INPUT SHAFT

5 331-7353 1 330-675 OUTPUT SHAFT

6 331-7354 1 330-675 INPUT GEAR

7 331-7355 1 330-675 OUTPUT GEAR

8 331-310 2 BEARING #232 (14137A)

207-008 2 RACE

9 331-7315 1 BEARING CONE

331-7316 1 BEARING CUP

10 207-013 1 INNER BEARING

207-014 1 INNER RACE

11 331-7356 2 9.53 X 28 B TYPE FLAT KEY

12 331-7357 1 42 X 55 X 9.8 SHAFT BUSHING

13 331-7358 1 41.3 X 65 X 10 SEAL,DOUBLE LIP

14 331-7359 1 44.45 X 69 X 8 SEAL,DOUBLE LIP

15 331-7360 1 35.1 X 47 X 11 SHAFT BUSHING

16 331-7361 2 35 X 2.5 A-TYPE RETAINING RING

17 331-7362 2 35.2 X 45 X 2 FLAT WASHER

18 331-7363 1 35.2 X 45 X 0.5 FLAT WASHER

19 331-7364 1 34.93 X 69 X 8 SEAL

20 331-7365 3 1/4-18NPT SOLID PLUG

21 331-7366 1 3/8-18NPT DIPSTICK / VENT

22 331-7367 2 41.5 X 55 X 0.1 ADJUSTING SHIM

23 331-7368 2 41.5 X 55 X 0.3 ADJUSTING SHIM

24 331-7369 1 41.5 X 55 X 0.5 ADJUSTING SHIM

25 331-7370 4 35.2 X 45 X 0.1 ADJUSTING SHIM

26 331-7371 4 35.2 X 45 X 0.3 ADJUSTING SHIM

27 331-7372 2 113 X 0.1 ADJUSTING SPACER

28 331-7373 2 113 X 0.3 ADJUSTING SPACER

29 331-7374 4 3/8-16UNC X 30 HEX HEAD BOLT

30 331-7375 4 3/8 SPRING WASHER

31 331-7376 1 330-675 NAMEPLATE

32 331-7377 1 1/2-14NPT BUSHING

330-675 1 COMPLETE T-BOX

©2009 Alamo Group Inc. Parts Section -37

SDX-102 REV 2015-05



SDX-102 - GEARBOX, 330-680, 1000 RPM - REV 2014-07

©2009 Alamo Group Inc. Parts Section -38

SDX-102 REV 2015-05



SDX-102 - GEARBOX, 330-680, 1000 RPM - REV 2014-07

Continued...

ITEM PART NO. QTY. DESCRIPTION
3 331-7378 1 330-680 OUTPUT GEAR SHAFT

4 331-7379 1 330-680 INTERMEDIATE GEAR SHFT

5 331-7380 1 330-680 INPUT GEAR SHAFT

6 331-7381 2 8 X 20 DOWEL PIN

7 331-7382 4 33010 TAPERED ROLLER BEARING

8 331-7383 4 8 X 2.5 RETAINING RING

9 331-858 4 OIL SEAL

10 331-7384 2 90 X 99.8 X 0.1 ADJUSTING SHIM

11 331-827 3 CAP B2

12 331-7385 2 90 X 99.8 X 0.3 ADJUSTING SHIM

13 331-7386 2 32013 TAPERED ROLLER BEARING

14 331-7387 1 100 X 10 SOLID OIL SEAL

15 331-7388 2 100 X 2.5 RETAINING RING

16 331-7389 1 65 X 100 X 8 SEAL, DOUBLE LIP

17 331-7390 2 90 X 99.8 X 0.5 ADJUSTING SHIM

18 331-7391 4 68 X 79.8 X 0.1 ADJUSTING SHIM

19 331-7392 10 M10 X 125 HEX HEAD BOLT

20 331-7393 4 68 X 79.8 X 0.3 ADJUSTING SHIM

21 331-7394 10 M10 NUT

22 331-7395 4 68 X 79.8 X 0.5 ADJUSTING SHIM

23 331-7396 10 M10 SPRING WASHER

24 331-7397 1 3/8-18NPT VENT PLUG

25 331-7398 1 3/8-18NPT SOLID PLUG

26 331-7399 1 3/8-18NPT MAGNETIC PLUG

27 331-7400 1 330-685 INTERFACE CASTING

28 331-7401 1 47 X 10 SOLID OIL SEAL

29 331-7374 8 3/8-16UNC X 30 HEX HEAD BOLT

30 331-7375 8 3/8 SPRING WASHER

31 331-7359 1 44.45 X 69 X 8 SEAL,DOUBLE LIP

330-680 1 COMPLETE REDUCTION BOX

©2009 Alamo Group Inc. Parts Section -39

SDX-102 REV 2015-05



SDX-102 - IDLER PROP - REV 2015-05

©2009 Alamo Group Inc. Parts Section -40

SDX-102 REV 2015-05



SDX-102 - IDLER PROP - REV 2015-05

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 233-010 2 RUBBER GROMMET PLUG

2 250-0456 1 BOLT, 1/2" X 10" UNC GR5 PLATED

3 B965-130 1 IDLER ARM, TORSION SPRING

4 257-022 1 NUT, 1/2" UNC

©2009 Alamo Group Inc. Parts Section -41

SDX-102 REV 2015-05



SDX-102 - GAGE WHEEL OPTION, B890-300 - REV 2009-08

ITEM PART NO. QTY. DESCRIPTION
1 300-0120 2 LINCH PIN, 3/16, STANDARD

2 270-004 6 LOCKNUT, 5/8 UNC, PLATED

3 B890-171 2 GAGE WHEEL FORK ASSEMBLY

4 257-009 2 HEX SLOTTED NUT, 1" UNC, PLATED

5 210-013 2 DUCTILE WHEEL, 6"DIA X 3"W X 3.5HUB X 2000LB X 1"BRG

6 271-006 2 COTTER PIN, 3/16 X 2, PLATED

7 B890-173 2 BOLT, 1" X 6.5" WITH HOLE

8 250-078 6 BOLT, 5/8 X 6 UNC, GR5, PLATED

9 B890-170 2 ADJUSTMENT PIN ASSEMBLY, GAGE WHEEL

10 B890-190 2 GAUGE WHEEL MOUNT ASSEMBLY

B890-300 - GAGE WHEEL OPTION

©2009 Alamo Group Inc. Parts Section -42

SDX-102 REV 2015-05



SDX-102 - CE FLIP SHIELD - REV 2016-08

ITEM PART NO. QTY. DESCRIPTION
1 B102-221 1 CE FLIP SHIELD

2 250-0457 1 BOLT, 1/2" X 7-1/2"

3 270-007 1 LOCKNUT, 1/2"

4 251-152 2 PHILLIPS MACHINE SCREW, 10-24 X 1"

5 227-002 1 EURO-LOCK KEY

6 C314-205 2 SPACER

7 227-001 1 LATCH

8 256-018 2 WASHER, 1/4"

9 270-028 2 LOCKNUT, 10-24

10 271-013 1 COTTER PIN, 1/16" X 3/4"

11 B102-220 - CE SHIELD LATCH KIT (COMPLETE)

©2009 Alamo Group Inc. Parts Section -43

SDX-102 REV 2015-05







SDX-102 B102-010P
Printed in Canada


	Front View

	Rear View

	Gearbox View

	1000 RPM Gearbox Option

	Cross Shaft

	Heavy Duty Chute

	Truck Loading Chute

	Grain Shield, Truck Loading Chute

	Chute Extension Kit

	Chute Hydraulics

	Hydraulics

	Hydraulic Cylinder, 100-2045

	Driveline, 340-924, 540 RPM

	Driveline, 340-927, 540 RPM

	Driveline, 340-928, 1000 RPM

	Driveline, 340-932

	Gearbox, 330-675

	Gearbox, 330-680

	Idler Prop

	Gage Wheel Option

	CE Flip Shield




